
VITPILEN 401 2019 <2019><EU><F2303S1>
TANK, SEAT

51427

Pos Part Number Description Additional Text Quantity

1 28507013099 fuel tank cpl. 1.00

2 69007027000 rubber grommet, tank mounting 2.00

3 61007065000 collar bushing, front tank hol 2.00

4 28507047030 Seat rubber 5.00

5 28515023000 Reducer GRS8-6 1.00

6 0025080306 HH collar screw M8x30 6.00

7 0024060156 HH collar screw M6x15 TX30 ONLY USA 4.00

8 31008060000 rubber grommet D=8mm open 2.00

9 0912080403 AH collar screw DIN0912 M8x40 1.00

10 61007060000 collar bushing, bearing, outsi 1.00

11 77407011000 screw, seat M5 1.00



12 28507040100 Rider seat 1.00

13 21007008151 gasket tank insert 1.00

14 28507008060 Gasket, upper tank insert 1.00

15 47106003160 quick release rubber grommet 2.00

16 28508057000ABB Cover, ignition lock Cer. wh. 1.00

17 014580060251 Cap hd. screw ISO 14580-M6x25- 4.00

18 28508057010 Bushing ignition switch 4.00

19 014579050301 Screw ISO 14579-M5x30-8.8-P3R 3.00

21 28507059000 Rubber grommet, ignition lock 1.00

22 28508058020 rubber grommet, adapter 1.00

23 58314060050 spacer bushing for speedometer 2.00

24 28508058000 Tank Spider 1.00

25 28503002010 Rubber support 4.00

26 28507050050 Seat lever assy 1.00

27 0738060181 BHCS ISO 7380 M6X18 2.00

28 60015025100 Y-CONNECTING PIECE YS 6-6-6 06 1.00

29 014579050081 Screw ISO 14579 M5x08-8.8-P3R 3.00

30 28512010000 Passenger grip 1.00

31 28507040030 Rubber grommet, seat cover 2.00

32 58605083014 Oval head screw M5x14 TX25 only for "R" 2.00

33 0025050126 HH collar screw M5x12 TX30 1.00

34 28515024001 Hose 8x13 FKM/ECO 0.00

35 78015019001 HOSE EPA D=6/10 PER METER 0.00

36 21007098000 Sticker fuel labelling 1.00


